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What’s new in 2020 OI Guideline?

Major changes
• Tuberculosis

– LTBI
– ARV in TB patients
– Time of initiation of ART

• Cryptococcosis
– Treatment
– Management of ICP

Minor changes
• Primary prophylaxis

– Cryptococcosis
– Talaromycosis
– Histoplasmosis
– MAC

• Toxoplasmosis
– Alternative treatment

• MAC
– Recommended treatment



WHO Latent Tuberculosis Infection Guideline 2018
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N Engl J Med 2015;373:808-22

Primary outcomes of TEMPRANO study

N Engl J Med 2015;373:808-22

Rates of Hazard Ratio for primary outcomes
IPT vs. No IPT

N Engl J Med 2015;373:808-22



Khawcharoenporn T. INT J TUBERC LUNG DIS 2012; 16(3):336–341

Patients screened 
n=494

IPT n=244

200 included

Non-IPT n=250

200 included

17 had reactive TST
And received IPT

11 developed TB

183 had non-
reactive TST

0 developed TB 5 developed TB
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Excluded active TB

LTBI in HIV infected patients in Thailand

• Incidence of TB  IPT vs. non-IPT 
– Over 4 Years (0.80 vs. 1.76 cases/100 py, P = 0.13) 

– During 6 months (8.60 vs. 0 cases/100 py, P = 0.01)

– Among CD4< 200 (9.41 vs. 0 cases/100 py, P= 0.02)

• The survival analyses demonstrated a protective effect of IPT 
( 2 = 3.66, P = 0.04)

Khawcharoenporn T. INT J TUBERC LUNG DIS 16(3):336–341
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N Engl J Med 2011;365:2155-66.

TBTC-STUDY 26 / PREVENT-TB

An open-label, randomized noninferiority trial

High-Risk
LTBI

Low-Medium
TB incidence 

R

N=8053
 2 years

+/- HIV not on ART

Primary Endpoint:  Confirmed TB in MITT population

Noninferiority margin: 0,75%

9H

3HP (12 doses, once-a-week rifapentine + isoniazid = 3HP)

N Engl J Med 2011;365:2155-66.



N Engl J Med 2019;380:1001-11.

SUMMARY RCT OF INH + RIFAPENTINE
Study Arm n Cumulative

case, rate 100p-y
Treatment 
completion rate

Discontinue
rate due to AE

Hepatotoxicity

PREVENT TB 9H 3745 15, 0.43% 69% 3.7% 2.7%

3HP 3986 7, 0.19% 82.1% 4.9% 0.4%

HIV sub study 9H 193 6, 3.5% 63.7% 4%

3HP 206 3, 1.01% 88.8% 3%

Taiwan 9H 131 77.9% 5.3% 5.3%

3HP 132 89.4% 9.1% 1.5%

BRIEF TB 9H 1504 33, 0.67 97% 2%

1HP 1496 32. 0.65 90% 1%

P<0.001 P<0.009

NS

NS

*

* Significant for non-inferiority

P<0.001

P<0.01

P<0.001

P<0.001

NS

NS

*

Hypersensitivity Reaction to Rifapentine

• Risk factors
– white non-Hispanic ethnicity 

– female sex

– age 35 years

– low body-mass index

• Median time to develop 15 
days 

• Flu-like symptoms, fever is 
the most common 
presentation



Recommended

regimen

• Isoniazid 300 .  rifapentine 4 
 efavirenz  NRTI 2  

        rifapentine ( ) 
 <35 .              300 .
 35-45 .         450 .
 >45 .              600 .

Alternative

regimen

• Isoniazid 900 .  rifapentine 900 . 

  12   

efavirenz  NRTI 2  

 

• Isoniazid 300 .  9  

pyridoxine 25-50 . 

Once-weekly in combination with INH for 12 weeks as DOT
Dosage

Adults and Children > 12 Years: INH at 15 mg/Kg up to 900 mg

Children > 2 Yr to 11 years: INH at 25 mg/Kg (max of 900)

Body weight (Kg) mg rifapentine No. of tablet
10-14 300 2
14-25 450 3
25-32 600 4
32-50 750 5
>50 900 6

Administration with food, and avoid antacids

INH

Rifapentine

PRIFTIN_E_SmPc_16Oct2018

General Information

 LTBI treatment CD4 < 200 cell/mm3 CD4 > 200 cell/mm3

 LTBI treatment TST/IGRA

 LTBI treatment  LTBI treatment



ART with Rifampicin
• rifampicin  3  

 NRTI  2 
• Efavirenz 400-600 . 

• Dolutegravir 50 . 2 
• NVP 200mg BID
• RAL 400mg BID
• Rifampicin  tenofovir alafenamide (TAF) 

  TAF 
 TAF  rifampicin  

ANRS 12300 Reflate TB2: Primary Endpoint at Wk 48

• RAL 400 mg BID + 3TC/TDF did not meet criteria for noninferior 
efficacy vs EFV 600 mg QD + 3TC/TDF 

Slide credit: clinicaloptions.com

Virologic Outcomes (FDA Snapshot) RAL-EFV Treatment Difference (95% CI)
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De Castro. IAS 2019. Abstr MOAB0101. Reproduced with permission.

Time to Initiate ART in patients with OIs 
(after starting OI treatment) 

Conditions Time of initiation ART

TB
CD4 <50 CD4 >50

2-4 wks 2-8 wks

TB meningitis After Tx TB for 2 wks

Cryptococcal meningitis 4-6 wks

PCP/MAC/Other OI 2-4 wks

CMV/PML/Cryptosporidiosis ASAP

Molloy SF. N Engl J Med 2018;378:1004-17.



Trial design
• 721 cryptococcal meningitis in HIV infected patients were 

randomized to 
1. 2 weeks fluconazole 1200mg/d + 5FC 100mg/kg/d
2. 1 week Ampho B 1 mg/kg/d + 5F C100mg/kg/d follow by fluconazole 

1200 mg/d for 1 week
3. 1 week Ampho B 1 mg/kg/d +fluconazole 1200 mg/d for 2 weeks
4. 2 weeks Ampho B 1 mg/kg/d + 5FC 100mg/kg/d
5. 2 weeks Ampho B 1 mg/kg/d + fluconazole 1200mg/d 

• Week 2-10, Fluconazole 800mg/d then
• Fluconazole 200mg/d thereafter
• ART started at week 4

Molloy SF. N Engl J Med 2018;378:1004-17. Molloy SF. N Engl J Med 2018;378:1004-17.

Molloy SF. N Engl J Med 2018;378:1004-17.



2018 WHO Guideline for Treatment of 
Cryptococcal meningitis

For adults, adolescents and children, a short-course (one-week) induction regimen with
amphotericin B deoxycholate (1.0 mg/kg/day) and flucytosine (100 mg/kg/day, divided
into four doses per day), followed by 1 week of fluconazole (1200 mg/day for adults,
12 mg/kg/day for children and adolescents, up to a maximum dose of 800mg daily), is
the preferred option for treating cryptococcal meningitis among people living with HIV
(strong recommendation, moderate certainty evidence for adults, low-certainty evidence
for children and adolescents)
The following induction regimens are recommended as alternative options:
• Two weeks of fluconazole (1200 mg daily for adults, 12 mg/kg/day for children and
adolescents) + flucytosine (100 mg/kg/day, divided into four doses per day) (strong
recommendation, moderate-certainty evidence).
• Two weeks of amphotericin B deoxycholate (1.0 mg/kg/day) + fluconazole (1200 mg
daily for adults, 12 mg/kg/day for children and adolescents up to a maximum of 800
mg daily) (strong recommendation, moderate-certainty evidence).

Cryptoccosis New Guideline
• Cryptoccal meningitis or severe cryptoccosis or disseminated cryptococcosis
 

Induction phase: 2  

 

• Amphotericin B 1.0 ./ ./  flucytosine 100 ./ ./   
 4  1   fluconazole 1200 /    1  

• Amphotericin B 0.7-1.0 ./ ./  fluconazole 800-1200 ./  
  2  

 

• Flucytosine 100 ./ ./    4   Fluconazole 1,200 ./   
 2  

• Amphotericin B 1.0 ./ ./  fluconazole 

Consolidation & Maintenance phase

Consolidation phase 
•   8-10 
• Fluconazole 400-800 ./   

•  

• Itraconazole 400 . 2 
Maintenance or secondary prophylaxis
•  

• Fluconazole 200 ./

•  

• Itraconazole 200 . 2 

Management of ICP in cryptococcal meningitiss

• Check pressure after initial normal pressure

• Keep pressure < 20 mmH2O

• Daily lumbar puncture keep pressure < 20 mmH2O or ½ of 
initial pressure

• Persistent ICP, consult for lumbar drain or shunting



Primary Prophylaxis of cryptococosis

 ( )

• CD4 < 100 cells/mm3

•  C. neoformans

• cryptococcal antigen    

cryptococcal antigen  

•  4 

Primary Prophylaxis of Talaromycosis and 
Histoplasmosis

( )

• CD4 < 100 cells/mm3 (  talaromycosis)                  

<150 cells/mm3 ( histoplasmosis) 

 

•  4   

Primary Prophylaxis of MAC

( )

• CD4 < 50 cells/mm3 

•  4   

Toxoplasmosis encephalitis 
Alternative treatment

• Pyrimethamine  clindamycin 600 . 6 .

• Pyrimethamine  azithromycin 1,000-1,250 ./  

• Atovaquone  1500 .  2 

 pyrimethamine  atovaquone  
 

  azithromycin  clindamycin  
  sulfa desensitization 



MAC Treatment regimen
• Clarithromycin 500 .  2   azithromycin 500 . 

 ethambutol 15 ./ ./

• CD4 <50 cells/mm3  1-2 
  quinolones (levofloxacin 500 .   

moxifloxacin 400 . ) amikacin 10-15 ./ . 
  4-8  

  
 2 

Thank you for your attention

Rates of Hazard Ratio for primary outcomes
Early ART vs. Deferred ART

N Engl J Med 2015;373:808-22

TBTC-STUDY 26 / PREVENT-TB (MAIN)

Safety Data

Rate of hepatotoxicity was lower in 3HP (P<0.001)
Rate of hypersensitivity reaction was higher in 3HP (P<0.001)

N Engl J Med 2011;365:2155-66.



TBTC-STUDY 26 / PREVENT-TB

Significanty higher rate of treatment completion
in 3HP arm for all populations

Treatment completion
Treatment 

Completion
Rate



Adverse drug reactions other than hepatotoxicity

H.-Y. Sun et al. Tuberculosis 111;2018: 121–126

• Primary endpoint
– 2 week mortality

• Secondary endpoints
– 4 week mortality

– 10 week mortality

– Decrease in the log 10 CSF fungal count at day 14
– Clinical and Lab grade 3and 4 AE

Molloy SF. N Engl J Med 2018;378:1004-17.

Molloy SF. N Engl J Med 2018;378:1004-17. Molloy SF. N Engl J Med 2018;378:1004-17.


